TECHNICAL SUPPORT DOCUMENT

CLARK COUNTY PUBLIC WORKS
SALMON CREEK WASTEWATER MANAGEMENT SYSTEM

SWCAA ID: 1834
Air Discharge Permit SWCAA 07-2726

ADP Application CL-1753

Issued: May 13, 2008

Prepared By:  Clint Lamoreaux
Air Quality Engineer
Southwest Clean Air Agency



Technical Support Document ADP Application CL-1753

Salmon Creek Wastewater Management System ADP 07-2726
TABLE OF CONTENTS
Section Page

1. Facility Identification 1
2. Facility Description 1
3. Current Permitting Action 1
4.  Process Description 2
5. Equipment/Activity Identification 3
6. Emissions Determination 7
7.  Regulations and Emission Standards 15
8. RACT/BACT/BART/LAER/PSD/CAM Determinations 17
9. Ambient Impact Analysis 19

10.  Discussion of Approval Conditions 20

11.  Start-up and Shutdown Provisions/Alternative Operating Scenarios/Pollution 22

Prevention
12.  Emission Monitoring and Testing 22
13.  Facility History 23

14. Public Involvement 24



Technical Support Document
Salmon Creek Wastewater Management System

Abbreviations

ADP
AP-42

BACT
BART
Bhp

Btu

CAM

cth

CFR

CcO

EPA
HAP

kW
LAER
Ib/MMBtu
Ib/yr
1b/10° scf
Ibs

mgd
MMBtu/hr
NOx
NOC

PM

PM,o

PM;s

ppmvd
ppmvd @ X
PSD
RACT
RCW
scth
scfm
SQER
SO,
SWCAA
TAP
T-BACT
tpy
vOoC
WAC

ADP Application CL-1753
ADP 07-2726

Air Discharge Permit (Same as Order of Approval)

Compilation of Emission Factors, AP-42, Fifth Edition, Volume 1. Stationary Point and Area Sources —
published by the US Environmental Protection Agency

Best Available Control Technology

Best Available Retrofit Technology

Brake horsepower

British thermal unit

Compliance assurance monitoring (40 CFR 64)

Cubic feet per hour

Code of Federal Regulations

Carbon monoxide

U.S. Environmental Protection Agency

Hazardous air pollutant listed pursuant to Section 112 of the Federal Clean Air Act

Kilowatt

Lowest achievable emission rate

Pound per million British thermal units

Pounds per year

Pounds per million standard cubic feet

Pounds

Millions of gallons per day

Millions of British thermal units per hour

Nitrogen oxides

Notice of Construction application (same as Air Discharge Permit application)

Particulate matter with an aerodynamic diameter less than or equal to 100 micrometers (includes both
filterable particulate matter measured by EPA Method 5 that is less than 100 micrometers and
condensable particulate matter measured by EPA Method 202)

Particulate matter with an aerodynamic diameter less than or equal to 10 micrometers (includes both
filterable particulate matter measured by EPA Method 201 or 201A and condensable particulate matter
measured by EPA Method 202)

Particulate matter with an aerodynamic diameter less than or equal to 2.5 micrometers (includes both
filterable particulate matter measured by EPA Method 201 or 201A and condensable particulate matter
measured by EPA Method 202)

Parts per million, dry volume basis

Parts per million, dry volume basis corrected to X

Prevention of Significant Deterioration

Reasonably Available Control Technology

Revised Code of Washington

Standard (68°F, 1 atmosphere) cubic feet per hour

Standard (68°F, 1 atmosphere) cubic feet per minute

Small Quantity Emission Rate listed in WAC 173-460

Sulfur dioxide

Southwest Clean Air Agency

Toxic Air Pollutant pursuant to Chapter 173-460 WAC

Best Available Control Technology for toxic air pollutants

Tons per year

Volatile Organic Compound

Washington Administrative Code




Technical Support Document ADP Application CL-1753
Salmon Creek Wastewater Management System ADP 07-2726

1. FACILITY IDENTIFICATION
Applicant Name: Clark County Public Works
Applicant Address: P.O. Box 5000, Vancouver, Washington 98668

Facility Name: Salmon Creek Wastewater Management System

Facility Address: 15100 NW McCann Road, Vancouver, Washington 98685
SWCAA Identification: 1834

Contact Person: Kay Hust — Operations Manager

Primary Process: Municipal wastewater treatment

SIC / NAICS: 4952 /22132

Facility Classifications: BACT / natural minor

2. FACILITY DESCRIPTION

The Salmon Creek Wastewater Management System will consists of the following seven components after completion of
the Phase 4 expansion:

L.

Nownbkwh

The Salmon Creek Interceptor (a gravity pipeline which parallels the Salmon Creek Watershed)
The 36™ Avenue Pump Station

The 36™ Avenue force main pipeline

The Salmon Creek Treatment Plant

Plant outfall pipeline to the Columbia River

Klineline Pump Station (new)

Forcemain from Klineline Pump Station to Salmon Creek Treatment Plant (new)

The Salmon Creek Treatment Plant is currently a 10.3 million gallon per day (mgd, monthly average) municipal
wastewater treatment plant operated by Clark County Public Works. The plant capacity will be increased to 15.0 mgd
(monthly average) after completion of the Phase 4 expansion.

3. CURRENT PERMITTING ACTION

Clark County Public Works submitted Air Discharge Permit Application CL-1753 on October 18, 2006, and supplemental
information on November 29, 2006, and March 4, 2008, for approval of the following changes to the facility as elements of
the Phase 4 expansion:

1.
2.

3.
4.

)

Addition of a new primary clarifier, bringing the total number of primary clarifiers to four;

Addition of a new aeration tank and secondary clarifier to the secondary treatment system, bringing the total number
of aeration tanks to six and the total number of secondary clarifiers to four;

Replacement of the existing Superior Boiler with a new 5.231 MMBtu/hr Hurst Boiler with improved emissions;
Replacement of the gas trains and burner on the existing Hurst Boiler with a new gas train and burner capable of
blending digester gas and natural gas and improved emissions;

Installation of an odor control system for the new force main from the Klineline Pump Station that will control
hydrogen sulfide emissions from the outlet of the force main by injecting chemicals at the Klineline Pump Station and
treating air gathered from the force main discharge point with an activated carbon unit;

Installation of one 1,848 horsepower emergency generator engine at the new Klineline Pump Station;

Installation of an odor control system at the Klineline Pump Station that will draw 4,900 acfm of gas from the pump
well and incoming sewer piping through an activated carbon unit; and

Installation of a new 14,710 scth digester waste gas burner with a 15:1 turndown to reduce facilitywide natural gas
consumption.



Technical Support Document ADP Application CL-1753
Salmon Creek Wastewater Management System ADP 07-2726

During an inspection of the facility on August 29, 2007 SWCAA staff found that the 36" Avenue Flow Augmentation Pump
Engines that were ultimately installed were Caterpillar C-9 engines rather than the Cummins engines originally permitted.
The installed engines are EPA Tier 2 non-road certified and meet the requirements of BACT. Clark County Public Works
supplemented Air Discharge Permit Application CL-1753 with a belated request for approval to install these engines.

4. PROCESS DESCRIPTION

The Salmon Creek Treatment Plant (SCTP) is operated by the Clark County Department of Public Works. The following
process description was provided by the applicant with Air Discharge Permit application CL-1753:

The existing SCTP treatment process consists of preliminary and primary treatment, secondary treatment, and
disinfection. Waste-activated sludge (WAS) from secondary treatment is removed, thickened and digested anaerobically,
and stored.

The SCTP has an average annual capacity of 7.9 mgd and a maximum monthly capacity of 10.3 mgd. Monitoring records
for 2005 indicate that the average annual flow rate is approaching the design capacity. A detailed description of the
different process units in the existing SCTP is provided in the following subsections.

Preliminary and Primary Treatment

Influent flow enters the plant headworks through a channel where grit and large solids are removed by three mechanically
cleaned bar screens, one manually cleaned bar screen, and two vortex-type grit chambers. The screens and screening
channels are enclosed in a building. The solids are sent to a landfill, and the wastewater flows to primary treatment.

Primary treatment consists of three rectangular primary clarifiers adjacent to the preliminary treatment facility. Primary
sludge from the clarifiers is sent to the sludge blend tank, and subsequently the anaerobic digesters. Scum that floats to the
top of the liquid in the primary clarifiers is removed and sent to the solids handling facility. The remaining liquid is sent to
secondary treatment.

Secondary Treatment

Secondary treatment consists of aeration basins and secondary clarifiers. The wastewater is first processed in the five
aeration basins to aerobically digest the organic matter. VOCs are volatilized from the wastewater during this process. The
next step is secondary clarification, where more sludge precipitates out and additional scum forms on the surface. The
scum is sent to the solids handling facilities. Some secondary clarifier solids, known as return activated sludge, are
recycled back to the aeration basins to maintain the microbial population. The rest of the sludge is sent to the gravity belt
thickener for thickening prior to digestion. The thickened solids are sent to the sludge blend tank, and subsequently the
anaerobic digesters. The liquid portion is returned to the headworks.

Disinfection
A UV disinfection facility is located west of the biosolids storage pond. Wastewater from the secondary clarifiers is
disinfected by UV light prior to discharge to the Columbia River.

Anaerobic Digestion

The scum from the scum concentrator tank is processed in the digesters along with the primary sludge and thickened
secondary sludge. Offgas generated during anaerobic digestion is used as a source of fuel for the boilers that provide heat
for the digesters and facility buildings. Excess digester gas is burned in a waste gas incinerator. The remaining solids are
dewatered in a belt filter press and spread onto agricultural land. The water is sent back to the headworks.

Pump Stations

The 36th Avenue Pump Station pumps effluent uphill to the SCTP. A biofilter to control fugitive odors at the pump
station and two flow augmentation engines to meet peak load demands are currently under construction. They have been
permitted under Air Discharge Permit SWCAA 05-2613.



Technical Support Document ADP Application CL-1753
Salmon Creek Wastewater Management System ADP 07-2726

Proposed Plant—Phase 4 Expansion

The proposed Phase 4 Expansion will increase the monthly maximum capacity of the plant to 15.0 mgd. This will occur
between 2007 and 20009.

Preliminary and Primary Treatment
A new primary clarifier will be added to the primary treatment bringing the total number of primary clarifiers to four.

Secondary Treatment
A new aeration tank and secondary clarifier will be added to the secondary treatment, bringing the total number of
aeration tanks to six and secondary clarifiers to four.

Anaerobic Digestion

Modifications to the gas-handling system are proposed. One of the boilers will be replaced with a larger, more efficient
unit. The gas train/burner of the existing boiler will be replaced. In addition, a new waste gas burner with greater capacity
and “turn-down” capability will be installed.

Force Main

A new force main from the Klineline Pump Station to the SCTP will be constructed. An activated carbon unit at the force
main termination will control fugitive emissions. The activated carbon unit will be located at the SCTP and designed to
treat up to 2,000 cfm and remove at least 90 percent of the odor-causing pollutants. The proposed force main and carbon
unit will not increase the emissions of any regulated air pollutant.

Klineline Pump Station

A carbon unit will control fugitive odors at the new pump station. The carbon unit will be designed to treat up to 4,900
cubic feet per minute (cfm) and remove at least 90 percent of the odor-causing pollutants.